
4R

CR(5)

15-016

PUBLIC HEALTH ENGINEERING DEPARTMENT
(PHED)
THE STATE GOVERNMENT OF MANIPUR

PREPARATORY SURVEY
ON

IMPHAL WATER SUPPLY
IMROVEMENT PROJECT

March 2015

(Volume II: Appendices)
FINAL REPORT

THE REPUBLIC OF INDIA

JAPAN INTERNATIONAL COOPERATION AGENCY

NJS CONSULTANTS CO., LTD.
NIPPON KOEI CO., LTD.

(JICA)

SANYU CONSULTANTS INC.



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
The cost estimate is based on the price level and exchange rate as of 
October 2014. 
 

Exchange Rate： 

US$ 1 = JPY 107.09 
US$ 1 = IND 60.16 
IND 1 = JPY 1.78  

 
IND: Indian Rupee 

 



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 
[...]
- Diameter of the orifice on the weir : 

 
= 0.03 m 

 

 
- Perimeter of the orifice : 

 
= 0.09 m 

 

 
- Spacing between orifices : 

 
= 0.15 m 

 

 
- Number of orifices : 

 
= 48 

per 

trough  

 
- Total number of orifices : 

 
= 384 per unit 

 

 
- Total length of the perimeter of the orifices 

    

   
: 

 
= 34.6 m 

 

 
- Effluent Weir Load : 

 
= 224 m3/d/m ;OK 

         
6.4 Sludge Production at Average Turbidity 

      

 
1) Dry Solid Sludge 

      

 
- Average turbidity : 

 
= 27.0 NTU 

 

 
- Coefficient converting turbidity to SS: 

  
= 1.00 

  

 
- Amount of dry solid sludge : 

 
= 1.25 t/d 

 

         

 
2) Dry Alum Sludge 

      



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-6 

 
- Alum dosage as Al2(SO4)3 : 

 
= 32.0 mg/L 

 

 
- Percentage of Al2O3 : 

 
= 15.00 % 

 

 
- Solid alum dosage : 

 
= 1.48 t/d 

 

 
- Amount of dry alum sludge : 

 
= 0.35 t/d 

 

         

 
3) Dry Sludge Production Rate 

      

 
- Sharing Ratio of SS between  

      

  
Sedimentation tank and Sand Filter : 

 
= 0.9 

  

 
- Total amount of dry sludge : 

 
= 1.44 t/d 

 

         

 
4) Wet Sludge Production Rate 

      

 
- Percentage of solids to water : 

 
= 0.5 % 

 

 
- Total amount of wet sludge : 

 
= 288 m3/d 

 

         
6.5 Sludge Production at High Turbidity 

      

 
1) Dry Solid Sludge 

      

 
- 

High turbidity covering 95% of 

annual turbidity fluctuation       

  
turbidity fluctuation : 

 
= 108.0 NTU 

 

 
- Coefficient converting turbidity to SS: 

  
= 1.00 

  

 
- Amount of dry solid sludge : 

 
= 5.01 t/d 

 

         

 
2) Dry Alum Sludge 

      

 
- Alum dosage as Al2(SO4)3 : 

 
= 54.0 mg/L 

 

 
- Percentage of Al2O3 : 

 
= 15.0 % 

 

 
- Solid alum dosage : 

 
= 2.51 t/d 

 

 
- Amount of dry alum sludge : 

 
= 0.59 t/d 

 

         

 
3) Dry Sludge Production Rate 

      

 
- Sharing Ratio of SS between  : 

 
= 0.9 

  

  
Sedimentation tank and Sand Filter 

      

 
- Total amount of dry sludge : 

 
= 5.04 t/d 

 

         

 
4) Wet Sludge Production Rate 

      

 
- Percentage of solids to water : 

 
= 0.5 % 

 

 
- Total amount of wet sludge : 

 
= 1,008 m3/d 

 

         
7. Rapid Sand Filter 

      
7.1 Type 

      

  
Down Flow, Single Media 

      



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-7 

7.2 Design Criteria 
      

 
1) Filtration Rate : 

 
= 115 m/d 

 

     
to 144 m/d 

 

 
2) Filter Area per Unit : 

 
≤ 100 m2 

 

 
3) Ratio of Length to Width : 

 
= 1.11 

  

     
to 1.66 

  

 
4) Depth of Sand Beds : 

 
= 0.60 m 

 

     
to 0.75 m 

 

 
5) Effective Size of Sand : 

 
= 0.45 mm 

 

     
to 0.70 mm 

 

 
6) Uniformity coefficient : 

 
= 1.30 

  

     
to 1.70 

  

 
7) Air Washing Rate : 

 
= 0.60 m3/m2/min 

     
to 0.90 m3/m2/min 

 
8) Backwashing Rate : 

 
= 0.40 m3/m2/min 

     
to 0.60 m3/m2/min 

         
7.3 Design 

      

 
1) Number of Filter Beds : 

 
= 6 Beds 

 

     
= 2 Units/Bed 

 

 
2) Flow Rate of each Bed : 

 
= 7,733 m3/d 

 

     
= 5.37 m3/min 

 

 
3) Flow Rate of each Bed : 

 
= 9,280 m3/d 

 

  
when one Bed is stopped (backwashing) 

 
= 6.44 m3/min 

 

 
4) Length of each unit : 

 
= 6.50 m 

 

 
5) Width of each unit : 

 
= 5.00 m 

 

 
6) Ratio of Length to Width : 

 
= 1.30 

 
;OK 

 
7) Area of each unit : 

 
= 32.5 m2 

 

 
8) Area of each bed : 

 
= 65.0 m2 ;OK 

 
9) Effective Size of Sand : 

 
= 0.6 mm ;OK 

 
10) Depth of Filter bed : 

 
= 0.7 m ;OK 

 
11) Filtration Rate of each Bed    : 

 
= 119 m/d ;OK 

 
12) Filtration Rate of each Bed    : 

 
= 143 m/d ;OK 

  
when one Bed is stopped (backwashing) 

     

 
13) Backwashing Frequency : 

 
= 6 beds/d 

 

 
14) Air Washing rate : 

 
= 0.90 m3/m2/min 

 
15) Backwashing rate : 

 
= 0.60 m3/m2/min 

 
16) Air Washing duration : 

 
= 5.0 min 

 

 
17) Backwashing duration : 

 
= 10.0 min 

 

         



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-8 

8 . Overhead Tank (for backwashing) 
      

8.1 Design Criteria 
      

 

1) Tank must be large enough to hold 

the backwash water for two filter unit 
: 

 
≥ 390 m3 

 

         
8.2 Design 

      

 
1) Units : 

 
= 1 

  

 
2) Length : 

 
= 13.5 m 

 

 
3) Width : 

 
= 10.0 m 

 

 
4) Depth : 

 
= 3.00 m 

 

 
5) Effective capacity : 

 
= 405 m3 ;OK 

         
9. Master Reservoir 

      
9.1 Design Guidance 

      

 
1) Effective capacity : 

 
≥ 9,000 m3 

 

      
(followed DPR) 

 
9.2 Design 

      

 
1) Units : 

 
= 2 units 

 

 
2) Length : 

 
= 63.5 m 

 

 
3) Width : 

 
= 15.0 m 

 

 
4) Depth : 

 
= 5.00 m 

 

 
5) Effective capacity : 

 
= 4,763 m3/unit 

 

      
9,526 m3 ;OK 

 
6) Detention Time : 

 
= 5.08 hr 

 

         
10. Backwash Waste Tank 

      
10.1 Design Criteria 

      

 
1) Tank must be large enough to hold 

the backwash waste from one filter 

unit. 

      

        

  
: 

 
≥ 450 m3/unit 

 

         
10.2 Design 

      

 
1) Units : 

 
= 2 

  

 
2) Length : 

 
= 11.4 m 

 

 
3) Width : 

 
= 11.3 m 

 

 
4) Depth : 

 
= 3.50 m 

 

 
5) Effective capacity : 

 
= 451 m3/unit ;OK 

 

         

         



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-9 

11. Suldge Tank 
      

11.1 Design Criteria 
      

 
1) Tank must be large enough to hold 

the sludge discharge from 

sedimentation tank per day. 

      

        

  
: 

 
≥ 288 m3/unit 

 

         
11.2 Design 

      

 
1) Units : 

 
= 2 

  

 
2) Length : 

 
= 10.0 m 

 

 
3) Width : 

 
= 10.0 m 

 

 
4) Depth : 

 
= 3.00 m 

 

 
5) Effective capacity : 

 
= 300 m3/unit ;OK 

         
12. Thickener 

      
12.1 Design Criteria 

      

 
1) Detention time : 

 
= 24 hr 

 

     
to 48 hr 

 

 
2) Solid Loading rate per surface area : 

 
= 10 kg/m2/d 

 

     
to 20 kg/m2/d 

 

         
12.2 Design 

      

 
1) Units : 

 
= 2 units 

 

 
2) Diameter 

  
= 10.0 m 

 

 
3) Area : 

 
= 78.5 m2 

 

 
4) Depth : 

 
= 4.00 m 

 

 
5) Effective capacity : 

 
= 628 m3 

 

 
6) Detention Time and Loading rate at Average Turbidity 

   

 
- Thickener units to be used : 

 
= 2 units 

 

 
- Detention time : 

 
= 52.3 hr ;OK 

 
- Loading rate of solids per surface 

area 

: 
 

= 9.2 kg/m2/d ;OK 

        

         

 
7) Detention Time and Loading rate at High Turbidity 

   

 
- Thickener units to be used : 

 
= 2 units 

 

 
- Detention time : 

 
= 15.0 hr 

 

 
- Loading rate of solids per surface 

area 

: 
 

= 32.1 kg/m2/d 
 

        

         
         

         



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-10 

13. Drying Bed 
      

13.1 Design Guidance 
      

 
1) Solid Loading rate per surface area : 

 
= 40.0 kg/m2 

 

         
13.2 Design 

      

 
1) Total amount of dry sludge : 

 
= 1.44 t/d 

 

 
2) Total amount of wet sludge : 

 
= 36.0 m3/d 

 

 
3) Percentage of Solids to Water : 

 
= 4.00 % 

 

 
4) Units : 

 
= 3 

  

 
5) Length : 

 
= 32.0 m 

 

 
6) Width : 

 
= 22.0 m 

 

 
7) Depth : 

 
= 1.00 m 

 

 
8) Area per unit : 

 
= 704 m2/unit 

 

 
9) Area : 

 
= 2,112 m2 

 

 
10) Effective capacity per unit : 

 
= 704 m3/unit 

 

 
11) Effective capacity : 

 
= 2,112 m3 

 

 
12) Detention time : 

 
= 58.7 d 

 

 
13) Solid Loading rate per surface area : 

 
= 40.0 kg/m2 ;OK 

         
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-11 

Calculation of Chemical Dosing Rate 

 

 

(1) Selection of Chemicals 

① Flocculants 

� Chemical 

Alum (solid) 

� Selection reason 

Currently alum is used at the existing WTP.  It is easier to procure. 

 

② Disinfectant 

� Chemical 

Chlorine gas (liquid) 

� Selection reason 

Calcium hypochlorite is currently utilized at the existing WTP.  If the same chemical is applied, 

mixing work is frequently required because a large scale mixer and lifting device are required.  

Considering this issue, the application of chlorine gas is recommended because i) running cost is 

lower than calcium hypochlorite (see Table-1), and ii) mixing work is not required.  For leakage, 

neutralization equipment by dosing sodium hydroxide is installed.  

Table-1  Comparison of running cost between Chlorine gas and Calcium Hypochlorite  

Item Chlorine gas (Liquid) Calcium-hypochlorite (powder) 

Flow Rate 
Inlet 46,400  m3/d Inlet 46,400 m3/d 

Production 45,000  m3/d Production 45,000 m3/d 

Dosing rate 
(average) 

Pre-chlorination 3  mg/L Pre-chlorination 3 mg/L 

Post-chlorination 1  mg/L Post-chlorination 1 mg/L 

Consumption 

Pre-chlorination 139  kg-Cl2/d Pre-chlorination 139 kg-Cl2/d 

Post-chlorination 45  kg-Cl2/d Post-chlorination 45 kg-Cl2/d 

Amount 184  kg-Cl2/d Amount 184 kg-Cl2/d 

Actual Consumption 184  kg-Cl2/d* Actual Consumption 580 kg-Cl2/d** 

* calculated as 100% purity   ** calculated under the following conditions :  

  
 

   Specification (IS:1065, Grade-I)   

  
 

   Available chlorine : 34.0 % 

       Stability (Loss) : 1/15   

Chemical Cost 

Unit Price 16  Rs./kg Unit Price 28 Rs./kg 

Price 
2,944  Rs./day 

Price 
16,443 Rs./day 

1,074,560  Rs./year 6,001,695 Rs./year 

Note) The unite rate of chemicals such as chlorine gas and calcium hypochlorite are referred from the procurement price in 

Kolkata, and the procurement price by PHED, respectively.  

Source: JICA Survey Team 

 

③ Alkali agent 

� Chemical 



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-12 

Lime (solid, powder) 

� Selection reason 

The result of the water quality survey regarding alkalinity of Thoubal River flowing to Thoubal Dam 

is presented in Table 5.14.   

The average of alkalinity is at 62.5 mg/L.  Maximum value of turbidity in recent is 295 NTU 

measured in May 2014.  Against the turbidity of 295 NTU, it is estimated to dose alum of 60 mg/L 

(solid alum: 15% of Al2O3). When this amount is dosed, 27 mg/L (= 0.45 mg/L×60 mg/L) of alkalinity 

is consumed.  Against corrosion of pipe in general, it is recommended that alkalinity remains at 20 

mg/L after flocculation. Alkali agent is required for dosing, in case that alkalinity of raw water will 

decrease during heavy rain. Therefore, alkali agent dosing equipment is designed as an emergency 

purpose.    

As a type of alkali agent, lime is selected because i) lime is currently utilized at the existing WTP, and 

ii) the procurement is easier.    

 

Table-2  Alkalinity of Thoubal River water 

Sampling Date 

Alkalinity (mg/L) 

Data Source Rain Season 

(May - October) 

Dry Season 

(November - April) 

May 2007 50.0 na PHED 

January 2010 na 50.0 

DPR 
April 2010 na 52.0 

July 2010 54.0 na 

October 2010 54.0 na 

July 2014 78.0 na Upstream side, this survey 

July 2014 80.0 na Down stream side, this survey 

July 2014 82.0 na Upstream side, this survey 

Average 
66.3 51.0 

 
62.5 

Source: JICA Survey Team 

 

(2) Dosing Rate 

a) Flocculant (alum) 

The dosing rate of alum is calculated by the result of the jar test in general.  In this moment, the jar test 

of the raw water can not be performed because Thoubal Dam, whose lake is a water source of the WTP, is 

being constructed.  Due to that reason, the raw water quality is not identified, either.  In this survey, the 

dosing rate is reviewed on the design criteria for waterworks facilities in Japan (see Table -3).  Based on 

the review, the selected design value is described in Table -4. 

 



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-13 

Table -4  Turbidity of Raw Water and dosing of flocculants 
(Example of Ozaku WTP, Tokyo) 

Turbidity of 

raw water 

(NTU) 

Dosing rate of liquid alum* 

(mg/L) 

Equivalent of 

Al2O3  

(mg/L) 

20 30 2.4 

50 40 3.2 

90 50 4.0 

300 75 6.0 

* Liquid alum (Al2O3: 8%) 

Source: Design criteria for waterworks facilities, Japan  

 

Table -5  Dosing rate of Alum at Chingkheiching WTP 

Turbidity of 

raw water 

(NTU) 

Dosing rate of Alum (mg/L) 
Flow rate 

(m3/d) 

Consumption* 

(kg/d) Solid alum* 
Equivalent to 

Al2O3 

less than 20 15 2.3 

46,400 

696 

20～50 20 3.0 928 

50～100 30 4.5 1,392 

100～200 40 6.0 1,856 

* solid alum (Al2O3: 15%) 

Source: JICA Survey Team 

 

b) Disinfectant (chlorine gas) 

At the existing WTP, calcium hypochlorite (powder) is utilized as disinfectant.  The residual chlorine 

concentration of more than 0.2mg/L at tap is targeted for the operation based on the standard of CPHEEO.  

As mentioned previously, chlorine gas is selected for utilization at Chingkheiching WTP.  The design 

dosing rate of chlorine gas is selected as presented in Table -6 after reviewing the result of the water quality 

survey at Thoubal River.  Average dosing rate of chlorine gas as pre-chlorination are determined following 

formula described in the design criteria for waterworks facilities in Japan, based on iron, manganese, and 

ammonia nitrogen at 0.31, 0.14, and 0.3 (estimated) mg/L, respectively.   

 

Chlorine requirement (mg/L)＝(0.31mg/L×0.63)＋(0.14mg/L×1.29)＋(0.3mg/L×7.6)＋0.5*＝3.2 mg/L 

* value considering consumption by organic matters and residue chlorine 

 

Residual chlorine concentration of more than 0.2mg/L at tap is targeted for the operation as well as the 

current operation. 



Preparatory Survey on Imphal Water Supply Improvement Project                                      Draft Final Report 

A 5.4-14 

Table -6  Chlorine Dosing Rate at Chingkheiching WTP 

Range 

Dosing rate as 

Pre-chlorination 

(mg/L) 

Dosing rate as 

Post-chlorination 

(mg/L) 

Flow rate  

(m3/d) 

Consumption 

(kg/d) 

minimum 1.0 0.5 46,400 

 (pre-chlorination) 

45,000 

 (post-chlorination) 

69 

average 3.0 1.0 184 

maximum 5.0 2.0 322 

Source: JICA Survey Team 

 

c) Alkali agent (Lime) 

Based on the result of the water quality survey (see Table -7) at Thoubal River flowing to Thoubal Dam, the 

design value of alkali agent is determined as presented in Table 5.18.  This facility of dosing alkali agent is 

used only when the alkalinity decreases by dosing a large amount of flocculants during high turbidity of raw 

water.   

 

Table -7  Lime Dosing at Chingkheiching WTP 

Range 

Lime dosing 

rate 

(mg/L) 

Increase in 

alkalinity* 

(mg/L) 

Flow rate 

(m3/d) 

Consumption** 

(kg/d) 

Minimum 5 6.5 

46,400 

232 

Average 15 19.4 696 

Maximum 30 38.7 1,392 

*: Alkalinity increases at 1.29 mg/L per 1 mg/L of Lime (CaO: 72%).   

**: Lime for water supply (JWWA K107, CaO: 72%) is applied for the calculation.  

Source: JICA Survey Team 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Preparatory Survey on Imphal Water Supply Improvement Project                                            Final Report 
 

A 5.4-15 

Appendix A 5.4 (2) Hydraulic Calculation for Chingkehiching WTP 
 

1. General 

1.1 Capacity 

1) Plant Capacity : Q = 46,400 m3/d 

= 1,933 m3/hr 

= 32.2 m3/min 

= 0.54 m3/s 

2) Production loss : = 3.0 % 

3) Production capacity : Q = 45,000 m3/d 

2. Receiving Well 

2.1 Initial Water Level at Receiving Well : WL0 
= 

+ 
834.500 m 

2.2 Loss through Perfolated Baffle Wall 

Headloss through the baffle wall is calculated from the following formula: 

1) Wall Characteristics 

- No. of units : = 1 

- Width : = 4.10 m 

- Depth : = 6.50 m 

- Area : = 26.65 m2 